m ‘ Architestural Testing

NEE.C 102-2014 THERMAL PERFORMANCE
TEST REPORT

Bendered to:
NOETH EAST WINDOWS USA, INC.

SERIESMODEL: 100 Double Hung
TYPE: Vertical Slider (Double Hung)

Summary of Results
Standardized Thermal Transmittance (U-Factor) I E
Unit Size: 47-1/4" x 59" (1200 mm x 1499 mm) (Model Size)
Laver 1:]| S5 |AGC Comfort Select 28 (e=0.023*_#£2)
Gap 1: 0.63" |P1-5: Duralite Spacer [90% Argon*
Laver 2:| 55 |Clear

Reference nmst be made to Report No. F4007.01-116-46, dated 07/01/16 for complete test
specimen description and data.

130 Derry Court
York, PA 17406

waww.archtest.com . wwwintertek.com/building
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NEERC 102-2014 THEEMAT PERFORMANCE TEST REPORT

Rendered to:
NORTH EAST WINDOWS USA_ INC.

COne Kees Place P.O. Box 159
Merrick, New York 11566

Report Number:  F4007.01-116-46
Test Date: 06/09/16

Report Date: 07/01/16

Test Sample Identification:
Series/Model: 100 Double Hung
Type:  Vertical Shder (Double Hung)

Overall Size: 47-1/4" x 59" (1200 mm x 1499 mm) (Model Size)
NIRC Standard 5ize: 472" x 59.1" (1200 mm wide x 1500 mm high)

Test Sample Submitted byv: Client

Test Sample Submitted for: Validation for Recertification (Production Line Unit) & Plant
Qualification

Test Procedure: U-Factor tests were performed in a Guarded Hot Box in accordance with
NFRC 102-2014, Procedure jor Measuring the Steady-State Thermal Iransmittance of

Fenestration Systems.

Test Besults Summary:

Standardized U-factor (Us):  0.32 Brwhr-f-F (CTS Method)

woww.archtest.com . wwwintertek com/building ? gggiﬁgg

130 Derry Court
York, PA 17406
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Test Sample Description:

Frame:
Material: VY. Vinyl
Size: 47-1/4" x 59" (Model Size)
Daylight Opening: |N/A Glazing Method: |[N/A
Exterior Color: White Exterior Finish: |Vinyl
Interior Color: White Interior Finish: |Vinyl
Corner Joinerv: |Coped/ Screws | Sealed

Exterior Sash:
Material: VY: Vinyl
Size: 43-1/2" x 28-1,2"
Daylight Opening: |40-1/2" x 25-1/2" Glazing Method: |Channel
Exterior Color: White Exterior Finish: |Vinyl
Interior Color: White Interior Finish: |Vinyl
Corner Joinerv:  |Mitered / Screws / Unsealed

Interior Sash:
Material: VI Vinyl with Interlock Eeinforced with Vinyl
Size: 44-1/2" x 28-12"
Daylight Opening: |41-1/2" x 25-1/2" Glazing Method: |Channel
Exterior Color: White Exterior Finish: |Vinyl
Interior Color: White Interior Finish: |Vinyl
Corner Joinerv:  |Mitered / Screws / Unsealed

Glazing Information:
Laver 1:| 55 |AGC Comfort Select 28 (e=.023* #2)
Gap1l: | 0.63" |P1-S: Duralite Spacer [20% Argon®
Laver 2:| 55 |Clear
Gas Fill Method: |Single-Probe Method®

*Stated per Client Mmnifacturer
N Non-Applicable

F4007.01-116-46
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Test Sample Description: {Continued)

F4007.01-116-46
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Weatherstripping:
Description Cuantity |Location
Polypile with center fin 2rows  |All stiles
Polypile with center fin lrow |All rails and sill
Wrapped foam gasket lrow |Bottom rail
Hardware:
Description Cuantity |Location
Metal cam sweep lock 2 Interior meefing rail
Metal keeper 2 Exterior meeting rail
Constant force balance 4 Two per jamb
Plastic tilt-latch 4 Top comners of each sash
Safety latch 2 Exterior sash stiles
Metal pivot bar 4 Bottom comers of each sash
Drainage:
Drainage Method Size Cuantity |Location
38" 3
Weepslot [}6 IEQ,{ 4 Bottom comers of each sash
Stepped sill 1 Sill
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Thermal Transmittance (U-factor)

Measured Test Data

Heat Flows
1. Total Measured Input into Metering Box ()
. Surround Panel Heat Flow (Q.)
Surround Panel Thickness
Surround Panel Conductance
Metering Box Wall Heat Flow ()
EMF vs Heat Flow Equation (equivalent information)
Flanking Loss Heat Flow (<)
. Net Specimen Heat Loss (Q.)

LR

LI

Areas

1. Test Specimen Projected Area (A))
. Test Specimen Interior Total (3-I)) Surface Area (Ar)
. Test Specimen Exterior Total (3-I) Surface Area (Ac)
. Metering Box Opening Area (A..)
. Metening Box Baffle Area (A.)
. Surround Panel Interior Exposed Area (A.)

N R o

[ ]

Test Conditions
1. Average Metering Room Air Temperature (i)
. Average Cold Side Air Temperature (t.)
. Average GuardEnvironmental Air Temperature
. Metering Room Average Felative Humidity
. Metering Room Maximum Relative Humidity
. Metering Room Mininmm Relative Humidity
. Measured Cold Side Wind Velocity (Perpendicular Flow)
. Measured Warm Side Wind Velocity (Parallel Flow)
. Measured Static Pressure Difference Across Test Specimen

I R e ST A W T e

Average Surface Temperatures
1. Metering Room Surround Panel
2. Cold Side Surround Panel

Results
1. Thermal Transmittance of Test Specimen (U,)
2. Standardized Thermal Transmittance of Test Specimen (17,,)

50985 Btuwhr
5243 Btuw'hr
4.00 inches
0.0461 Brwhr-ft'-F
18.66 Brw'hr
0.0331*EMF +0.159
0.34 Brwhr
43843 Brwhr

1936 ft'
2235 f
2365 ¥
ELEER g
3099 f
16.97 f

69.80 F
039 F
7227 F
3.64 %
371 %
3.55 %
12.66 mph
NA  mph
0.00" = 0.04"H.O

67.17F
019 F

032 Brwhr #°F
032 Brwhr-#*F
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Thermal Transmittance (U-factor)

Calculated Test Data
CTS Method

1. Warm Side Emittance of Glass (&) 0.84

2. Cold Side Emittance of Glass 084

3. Warm Side Frame Emittance™ 0.90

4. Cold Side Frame Emittance® 0.90

5. Wamm Side SashPanel/Vent Emittance* 0.90

6. Cold Side 5ash/Panel Vent Emittance® 0.90

7. Warm Side Baffle Fmittance (e.) 092

8. Cold Side Baffle Emittance (ew) N/A

9. Equivalent Warm Side Surface Temperature 5255 F
10. Equivalent Cold Side Surface Temperature 401 F
11. Warm 5ide Baffle Surface Temperature 6037 F
12. Cold Side Baffle Surface Temperature N/AF
13. Measured Wanm Side Surface Conductance (hy) 131 Buwhr-ft*-F
14. Measured Cold Side Surface Conductance (h) 5.14 Brwhr-f*-F
15. Test Specimen Thermal Conductance (Cs) 0.47 Btuhr-ft F
16. Convection Coefficient (Kc) 0.28 Bru/(hr-8-F'*)
17. Radiative Test Specimen Heat Flow (Q) 246 41 Brwhr
18. Conductive Test Specimen Heat Flow (Qu) 192.02 Btwhr
19. Radiative Heat Flux of Test Specimen (g.) 12.75 Bu'hr-f*-F
20. Convective Heat Flux of Test Specimen (g} 092 Bruhr-ft' F
21. Standardized Warm Side Surface Conductance (he) 1.22 Brwhr-ft*-F
22 Standardized Cold Side Surface Conductance (h..) 5.28 Biwhr-ft*-F
23. Standardized Thermal Transnuttance (U.) 0.32 Bwhr-f T

Test Duration
1. The environmental systems were started at 16:15 hours, 06/08/16.
2. The test parameters were considered stable for two consecutive four hour test periods
from 22:05 hours, 06/08/16 to 06:05 hours, 06/00/16.
3. The thermal performance test results were derived from 02:05 hours, 06/0%16 to 06:05
hours, 06/09/16.

The reported Standardized Thermal Transmittance (Ust) was determined using CTS Method,
per Section 9.2(A) of NFRC 102.

*Stated per NFRC 101
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Glazing Deflection:
Exterior Sash Interior Sash

Edge Gap Width 0.63" 0.63"
Estimated cenfer gap width upon receipt of] 0.75" 0.50"
specimen in laboratory (after stabilization) ' '

Center gap width at laboratory ambient] 0.75" 0.50"
conditions on day of testing i i

Center gap width at test conditions 0.63" 0.5e"

Glass collapse determined using a digital glass and air space meter

The sample was mnspected for the formation of frost or condensation. which may influence the
surface temperature measurements. The sample showed no evidence of condensation/frost at
the conclusion of the test.

“This test method does not mclude procedures to determine the heat flow due to either air
movement through the specimen or solar radiation effects. As a consequence, the thermal
transmiftance results obtained do not reflect performances which are expected from field
mnstallations due to not accounting for solar radiation, air leakage effects. and the thermal bridge
effects that have the potential to occur due to the specific design and construction of the
fenestrafion system opening. The latter can only be determined by in-sim measurements.
Therefore, it is important to recogmze that the thermal transmittance results obtained from this
test method are for ideal laboratory conditions and should only be used for fenestration product
comparizons and as input to thermal performance analyses which also include solar, air leakage
and thermal bridge effects.”

The test sample was installed in a verfical onentation, the extenior of the specimen was exposed
to the cold side. The direction of heat transfer was from the inferior (warm side) to the exterior
(cold side) of the specimen. The ratings were rounded in accordance to NFRC 601, NFRC Umnit
and Measurement Policy. The data acoquisition frequency 1s 5 munutes.

ANSTNCSL Z540-2-1997 type B uncertainty for this test was 2.00%.

Required anmual calibrations for the Architectural Testing Inc., an Intertek company ("Intertek-
ATT"), 'thermal test chamber’ (ICIN 000001) in York, Pennsylvania were last conducted in May
2016 in accordance with Interfek-ATI calibration procedure. A CTS Calibration verification
was performed June 2016. A Metering Box Wall Transducer and Surround Panel Flanking
Loss Characterization was performed May 2016.
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"Ratings included in this report are for submittal to an NFRC licensed IA for certification
purposes and are not meant to be used for labeling purposes. Only those values identified on a
valid Certification Authorization Report (CAR) are to be nsed for labeling purposes.”

Intertek-ATI will service this report for the entire test record retention period. Test records that
are refained such as detailed drawings, datasheets, representative samples of test specimens, or
other pertinent project documentation will be retained by Intertek-ATI for the entire test record
retention period. The test record retention end date for this report is June 09, 2021.

This report does not constitute certification of this product nor an opimon or endorsement by
this Iaboratory. It is the exclusive property of the client so named herein and relates only to the
specimen tested. This report may not be reproduced, except in full without the written
approval of Intertek-ATL

For INTERTEK-ATI

Tested By Reviewed Bv:

. i o hear

Digitalty Sigraod by: Shon W, Eimalg

Fyvan P. Moser Shon W. Einsig

Senior Technician Senior Technician
Individual-In-Responsible-Charge

EPM-pam

F4007.01-116-46

Attachments (pages): This report is complete only when all attachments histed are included.
Appendix-A:  CT5S Calibraton Data (1)
Appendixz-B:  Swround Pane]l Wirmg Dhagram (1)
Appendix-C: Baffle Winng Diapram (1)
Appendix-I}:  Submattal Form and Drawings (11)
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Revision Log
Rev. # Date Page(s) Revision(s)
(01RO 07/01/16 Al Original Report Issue. Work requested by

Phil Feid of North East Windows USA. Inc.

This report produced from conirolled document template ATT 00025(a), revised 06/01/2016.
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Appendix A: CTS Calibration Data

. CTS Test Date

. CTS Size

. CTS Glass/Core Conductance

. Warm Side Air Temperature

. Cold Side Air Temperature

. Warm Side Average Surface Temperature

. Cold Side Average Surface Temperature

. Convection Coefficient (Kc)

. Measured Cold Side Surface Conductance (he)
. Measured Thermal Transmittance

F4007.01-116-46

03/24/14

21.53
0.42 Btwhr-f*-F
69.81 F
064F
53.56 F
345F
0.28 Btw/(hr-f2-F'¥)
5.14 Btu/hr-f* F
0.29 Btw/hr-fi*-F
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Appendix B: Surround Panel Wiring Diagram
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Appendix C: Baffle Wiring Diagram

+1 +2 +3
+4 +5 +6
+7 +8 +9
+10 +11 +12
+13 +14 +15
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NFRC PropDucT CERTIFICATION PROGRAM
Submittal Form for Test Samples

For use by Manufacturers, Lineal Suppliers and Ma:c-lr-ere:.‘lrﬂ‘;mr.
Fabricators Ratng Council®

1. Information on Production of the Test Sample (complete ALL fields):

Manufacturer: A/oere £A<T ééﬁ e 1o g, 5 Dafe of sample manufacture: f S r_’f‘é
Plant Address where manufactured: it /m s
City: ML 0A I I State: Ay Ly ZipCode: _//S& &

Nameof Ik SESOCIATES [aks Phoné: 2lf-505-0553 Fax

2. Product Information (complete ApeLicaBLE fields):

ProductiOperator Typa

Existing Product Line |D {GPD) No: A&~ A~ | (Table 4-3of NFRC 100)  Vieryedc, SLipsn
SeresModel: B H Vo

3. Test sample is being submitted for (select ONE):
a. O Validation for Initial Certification {protolype only) no plant qualification
b. E-ﬂ?ﬁdaliﬁn for Initial Cerfification or Recerification (production Bne unit) & plani qualification
c. O Plant Qualification Cnly (production line unit)
d. O Test Only Alternative {praduction fine unit) & plant quakfication

L e Ars . as the dasignated agent for Abeys LAY LD sncarS
do hereby attest that the foregoing information is frue ta the best of my information, knowledge, and belisf, e I =
Further, if the unit is identified in Section 3 as a producdion line unit, | hereby authorize the NFRC-gcoredited
testing laboratory to send y of the test repor 1o the 1A identified above for plant qualification purposes
pursuant tothe HFRC/ﬁ? ificafi m.
Date: vl é-

Slgnature:

For Laboratory Use Only

1. Laberstory Al h e Fval bet b

2. Date Sample Recaived: 'y TestReport# | LIOT 7
3. Date Sample Testod: ERT By: [

4. Modifications made:
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